

This is to certify that the nominated size and quality of the following product was released for shipment after inspection and approval by the manufacturers Quality Control Process., and in accordance with AISI 316

## MILLS/TEST CERTIFICATE

Customer Supplied To:

**HESNZ**  
**3 Heb Place**  
**Takanini Auckland NZ 2105**

Order Number:

2784 & 2908


Date of Issue:

26/1/16

Product Name:

Hot Dipped Wire Rope 7x19 3mm

The following information is taken from manufacturer's original mill certificate

|   |                     |  |                  |                                |           |           |           |
|---|---------------------|--|------------------|--------------------------------|-----------|-----------|-----------|
|  | <b>INVOICE NO.:</b> | EBH5H007257  |                  |                                |           |           |           |
|   | <b>ORDER NO.:</b>   | EBH-151215HESNZ  |                  |                                |           |           |           |
|   | <b>SUPPLY TO:</b>   | ALLAN MARKETING GROUP Pty Ltd<br>42 CLEMENTS AVE,<br>BUNDOORA, AUSTRALIA, 3083 |                  |                                |           |           |           |
| <b>CODE No.:</b>  | S0602-HG0003x200    | <b>SIZE:</b>   | 3MMx200M         | <b>DELIVERY QUANTITY (PCS)</b> | 10        |           |           |
| <b>WORKING LOAD LIMITED</b>   |                     | 117KG  |                  |                                |           |           |           |
| <b>MINIMUM BREAKING LOAD</b>  |                     | 5.77KN   |                  |                                |           |           |           |
| <b>MATERIAL: 60# STEEL</b>  |                     |  |                  |                                |           |           |           |
| <b>C</b>  | <b>Si</b>           | <b>Mn</b>  | <b>P</b>         | <b>S</b>                       | <b>Cr</b> | <b>Ni</b> | <b>Cu</b> |
| 0.57-0.65   | 0.17-0.37           | 0.50-0.80  | ≤0.035           | ≤0.035                         | ≤0.25     | ≤0.25     | ≤0.25     |
| <b>CONCLUSION:</b>  |                     |  | <b>QUALIFIED</b> |                                |           |           |           |

Authorised Signatory

